
 

SEPARATION POTENTIAL CHARACTERIZATION AND ITS ROLE IN SELECTING 

NANOFILTRATION MEMBRANES FOR THE REMOVAL OF INORGANIC IONS 

 

 

 

 

 

 

 

 

by 

Shardul Sudhir Wadekar 

Bachelor in Chemical Engineering, Institute of Chemical Technology, Mumbai, 2014 

Master of Science in Civil Engineering, University of Pittsburgh, 2016 

 

 

 

 

 

 

 

 

 

Submitted to the Graduate Faculty of 

Swanson School of Engineering in partial fulfillment  

of the requirements for the degree of 

Doctor of Philosophy 

 

 

 

 

 

 

 

 

 

University of Pittsburgh 

2018 

 



 ii 

UNIVERSITY OF PITTSBURGH 

SWANSON SCHOOL OF ENGINEERING 

 

 

 

 

 

 

 

 

This dissertation was presented 
[...]
permeability during the first two years of operation of a NF plant treating water from an iron 

mine to drinking water standards. NF was preceded by lime softening, sand filtration and 

addition of an antiscalant. They reported water recovery of 65% with the permeate quality 

meeting drinking water standards for the entire period. Pilot–scale studies with NF membranes 

have been conducted for seawater softening [168], improving final drinking water quality [169], 

and treatment of recycled water [170] and industrial effluents [171].  

Along with the recovery of treated water from AMD discharge, the membrane concentrate 

(reject) produced by nanofiltration membranes can also be utilized for the recovery of flowback 

and produced water generated by the extraction of natural gas from unconventional (shale) 

reservoirs using hydraulic fracturing [172, 173]. Recent pilot–scale study showed that mixing 

AMD with flowback water results in effective removal of barium and strontium while the sulfate 



 95 

concentration in the effluent can be controlled below 100 mg/l by adjusting the mixing ratio of 

these waste streams. Also, it was shown that > 99% of radium in the flowback water can be 

efficiently removed in the form of barite sludge by mixing the sulfate containing AMD with 

flowback water [174]. 

In this study, commercial NF membranes were first tested in the laboratory–scale dead–end and 

crossflow systems using synthetic and real AMD samples to compare these membranes based on 

sulfate rejection and permeate flux. The selected NF membrane was then studied at a pilot–scale 

with real AMD to investigate its applicability for full–scale AMD treatment by monitoring the 

rejection of sulfate and other ions in the feed stream together with permeate flux and pressure 

drop. Permeability tests with used NF modules were conducted to determine if fouling/scaling 

had occurred.  This comprehensive study offers a protocol for screening NF membranes and 

provides further support for the use of NF in the recovery of AMD where the permeate stream 

can serve as a substitute for fresh water in industrial applications while the reject stream is well 

suited for the control of divalent cations in produced water from unconventional gas extraction to 

enable its reuse for hydraulic fracturing of subsequent wells. 

5.2 EXPERIMENTAL 

5.2.1 AMD collection and characterization 

AMD samples were obtained from two different locations in Pennsylvania that were 

considered as possible sources for pilot–scale testing and their characteristics are shown in Table 

5.1. AMD A was selected for pilot–scale testing because of easier accessibility while AMD B 



 96 

was selected for laboratory–scale studies because its composition was similar to AMD A and 

because the use of different samples for the screening study expands the general applicability of 

the screening protocol and provides additional information about the ability of NF treatment to 

respond to natural variability of the source water.  

 

Table 5.1. Characteristics of AMDs selected for this study 

 

5.2.2 Membranes and chemicals 

Eight commercially available flat sheet NF membranes from four different manufacturers 

that represented three different active layer chemistries (i.e., polyamide, poly(piperazineamide) 

and cellulose acetate) with a molecular weight cut–off (MWCO) in the range of 200 – 800 

Daltons were used for the laboratory–scale study (Table 5.2). NF90 and NF270 membranes were 

purchased from DOW Filmtech (Edina, MN) while NF CK and NF HL (GE Osmonics, 

Minnetonka, MN), NFX, NFW and NFG (Synder Filtration, Vacaville, CA) and XN 45 (Trisep, 



 97 

Goleta, CA) were all purchased from Sterlitech Corporation (Kent, WA). Water permeability 

tests were conducted with deionized (DI) water (resistivity = 18 kohm.cm-1) obtained in-house 

from MilliQ water system (Millipore, Billerica, MA). All chemicals used in this study were 

analytical grade and were purchased from Fisher Scientific (Pittsburgh, PA). 

 

Table 5.2. Characteristics of NF membranes used in this study 

 
          a[76], b[79] 

 

For the pilot–scale study, four NF90–400/34i spiral would membrane modules (nominal active 

area of 37 m2 per module) were purchased from DOW Filmtech (Edina, MN). Antiscalant 

RL9004 used in the pilot–scale study was purchased from ChemTreat (Glen Allen, VA). 

5.2.3 Apparatus and filtration process 

5.2.3.1 Laboratory–scale studies 

Laboratory–scale experiments were carried out in dead–end and crossflow filtration 

systems. The schematic of the dead–end system is shown in Figure 5.2. The dead–end module 



 98 

capacity of 340 ml was extended with external 800–ml reservoir to facilitate longer filtration 

tests. The membrane with exposed area of 44 cm2 was supported by a porous metal plate and 

magnetic stirring was used to ensure feed concentration uniformity. Crossflow experiments were 

carried out in the laboratory–scale test cell SEPA–CFII (GE Osmonics, Minnetonka, MN) with a 

usable membrane area of 140 cm2 shown in Figure 5.3 and is explained in detail elsewhere [6]. 

Feed solution was pumped (Hydra–cell diaphragm pump, Wanner Engineering, MN) from the 

feed reservoir to the crossflow unit and the concentrate and feed control valves were used to 

adjust the pressure and flow rate for each experiment. Feed reservoir temperature was maintained 

using an immersed cooling coil attached to a chiller (6500 series, Polyscience, Niles, IL). 

 

 

Figure 5.2. Schematic of the dead–end NF system 

 

 

Figure 5.3. Schematic of the crossflow NF system 



 99 

 

Pristine membrane used for each experiment was first immersed in DI water for at least 24 

hours to ensure that the membrane pores are completely wetted and then compacted with DI 

water at 50 bar for one hour to ensure that there would be no compaction effects during testing. 

The membrane was then used to filter DI water at experimental conditions until a stable flux 

(LMH/bar) was reached. Once stable flux had been established, the feed was changed to a 

desired composition and the permeate flux was measured over the next two hours during which 

samples were collected every 15 minutes for chemical characterization. All experiments were 

conducted at a constant pressure of 10 bar and temperature of 22  1C. pH was not altered 

during any of the experiments and remained at 5.6  0.1 at all times. The rejection of various 

ions was calculated as:  

R (%)  

where, R is the observed rejection and  and  are the concentrations of ion 

‘i’ in the feed and the permeate, respectively. Cations were analyzed using Inductively Coupled 

Plasma – Optical Emission Spectroscopy (ICP–OES) (Model 5100, Agilent Technologies, Santa 

Clara, CA) and anions were analyzed using ion chromatography (IC) (Dionex ICS–1100, 

Sunnywale, CA) with the IonPac AS22 carbonate eluent anion–exchange column after suitable 

dilutions with DI water.  

Initial experiments in the dead–end filtration system were carried to screen the eight 

commercial NF membranes obtained for this study with respect to sulfate rejection using the 

synthetic solution (AMD I) containing 650 mg/L of sulfate. The membranes shortlisted based on 



 100 

these experiments were tested with real AMD B in the dead–end filtration system. Crossflow 

experiments with membranes selected from these tests were conducted with two solutions: 

synthetic solution containing 650 mg/L sulfate, 200 mg/L magnesium and 200 mg/L calcium 

(AMD II) and real AMD B. Prior to these tests, AMD B was subjected to aeration to precipitate 

iron and filtration through 0.22 m pore size membrane to remove the particulates that formed in 

the solution. All ions were added as Na2SO4.10H2O, CaCl2.2H2O and MgCl2.6H2O salts. 

5.2.3.2 Pilot–scale study 

The pilot–scale system consisted of aeration and sedimentation for iron control, followed 

by a bag filter and ultrafiltration membrane (QUA Pure Technology, Canonsburg, PA) with a 

total membrane area of 2 m2 for particulate control before treatment with a set of four spiral 

wound NF membranes connected in series. The process flow diagram of the pilot–scale system is 

shown in Figure 5.4.  

 



 101 

 

Figure 5.4. Process flow diagram of the pilot–scale system 

 

AMD was shipped to the pilot plant location by water trucks and stored in 20,000 gallon frac 

tanks. Aeration was carried out in the frac tanks followed by sedimentation to separate the iron 

precipitates that formed in the tank. Treated AMD was first passed through four bag filters 

operated in parallel to remove large particles followed by UF as a final pre–treatment step prior 

to the NF system. Periodic backpulsing was required to clean the particles and sediments that 

accumulated in the UF membrane and maintain steady permeate flux. UF reject stream was 

recycled back to the frac tanks while the UF permeate stream was directed to 500–gal NF feed 

tanks A and B. These tanks served as blending tanks for pH adjustment and the addition of 

antiscalant prior to NF treatment. The NF system was operated continuously using the blended 

AMD from one feed tank while the other was being filled with UF permeate and NF reject. Four 

NF elements were connected in series with permeate streams from all four filters blended 

together into a single stream to represent the performance of commercial NF membrane elements 



 102 

at full–scale. Selection of four NF elements in series was based on the calculations done with the 

Reverse Osmosis System Analysis software provided by Dow Filmtech. Figure 5.5 shows the 

pilot plant in operation. 

 

 

Figure 5.5. Pilot plant in operation. Top left: Four bag filters operating in parallel; Top right: Ultrafiltration module 

(UF membrane is the horizontal white filter); Bottom left: NF reject and UF permeate blending tanks; Bottom right: 

Four spiral wound NF module 

 

Operational parameters that were monitored throughout the study included pressure drop 

across the bag filters, UF and NF units, temperatures and flowrates. Nanofiltration system was 

operated at a pressure of 10 bar and inlet feed flow rate of 3.5 GPM due to feed pump constraints 



 103 

thereby achieving 57% water recovery. With these input conditions, a permeate flow rate of 2 

GPM could be achieved at a nominal pressure drop of 1.7 bar across the NF system during the 

entire 208 hours of pilot–scale operation. The performance of the pilot plant was characterized 

by water quality at several locations as indicated on Figure 5.4. Onsite analysis of these samples 

was performed for pH, conductivity, sulfate, iron and hardness using methods listed in Table 5.3. 

Following the startup period, hourly monitoring of sulfate concentration was performed until a 

steady state had been achieved. The sulfate concentration in the feed was increased from about 

700 ppm to about 1,700 ppm by adding NF reject to the feed tanks to test the capability of the 

membrane system to treat more challenging AMD streams. Each batch of feed for the NF unit 

was prepared by blending 140 gallons of the NF reject stream with 325 gallons of the UF 

permeate. Six samples collected throughout the pilot–scale testing were sent to a commercial 

analytical laboratory (Test America, Pittsburgh, PA) for detailed chemical characterization that 

included sulfate and chloride, along with major and trace metals (Ag, Al, As, Ba, Be, Ca, Cd, Co, 

Cr, Cu, Fe, K, Mg, Mn, Ni, Pb, Sb, Se, Tl, V, Zn), total dissolved solids (TDS) and total organic 

carbon (TOC). 

 

Table 5.3. Instruments and methods used for onsite analytical determinations 

 



 104 

5.3 RESULTS AND DISCUSSION 

5.3.1 Laboratory–scale optimization 

5.3.1.1 Dead–end experiments 

Figure 5.6 shows rejection and permeate flux from screening experiments using AMD I 

by eight NF membranes obtained in a dead–end test system. Sulfate rejection was selected as the 

primary screening factor because it is the most important AMD constituent that governs the 

usability of NF permeate and reject for industrial applications [18, 22, 77] and because ion 

rejection by NF membranes is most influenced by divalent ions [98]. As can be seen from Figure 

5.6 (a), all membranes were able to achieve between 80 – 92% sulfate rejection with NFG 

membrane being the only exception.  Low sulfate rejection by NFG (20%) can be explained by 

its MWCO of 600 – 800 Daltons (Table 5.2). Hence, the NFG membrane was eliminated from 

further consideration. NF CK membrane achieved the highest sulfate rejection of 92% despite 

having relatively high MWCO but it also exhibited the lowest permeate flux of only 1.2 

LMH/bar. Interactions of cellulose acetate with ionic solutions are different than those of 

polyamide or polypiperazine amide [175, 176], which may explain higher sulfate rejection by 

cellulose acetate membrane despite having slightly higher MWCO. However, because of very 

low permeate flux, NF CK membrane was also eliminated from further consideration. The 

remaining thin film composite (TFC) membranes can be broadly classified into two groups based 

on the active layer chemistry: polyamide (NF90, NFX and NFW) and polypiperazine amide 

(NF270, NF HL and XN 45). It has been shown that the rejection mechanisms of TFC 

membranes are influenced by the type of active layer chemistry [1, 33, 34]. Hence, NF90 

membrane was selected from the polyamide group for further study as it achieved better rejection 



 105 

than NFW membrane and higher permeate flux than both NFX and NFW membranes. Also, 

NF270 membrane was selected from the polypiperazine amide group because it exhibited higher 

sulfate rejection and higher permeate flux than the other two membranes.  

 

 

Figure 5.6. (a) Sulfate rejection and (b) permeate flux for 8 commercial NF membranes with synthetic AMD I in 

dead–end module 

 

Dead–end filtration tests with these membranes using real AMD (i.e., AMD B) revealed 

that NF90 achieved 75% sulfate rejection while NF270 could only achieve about 45% sulfate 

rejection. It is important to note that the sulfate rejection decreased with real AMD when 

compared with the results obtained with synthetic solution shown on Figure 5.6 (a) because of 

the complex composition of real AMD that contains many other ions like Ca, Mg and Cl along 

with Ni, Se as well as some organic compounds. The membrane surface becomes more 

positively charged in the presence of cations because of preferential adsorption of these ions, 

which contributes to the reduced rejection of the negatively charged sulfate ions [91, 93, 177]. 

Krieg et al. [76] reported a decrease in sulfate rejection in the presence of sodium and chloride 

ions. Also, NF270 is a looser membrane [14] compared to NF90 (Table 5.2) and would therefore 



 106 

be less effective in rejecting sulfate ions. These screening experiments suggested that NF90 

membrane would be preferred over NF270 for treatment of real AMD. 

5.3.1.2 Crossflow experiments 

Tests with NF90 and NF270 membranes in the crossflow module with synthetic and real 

AMD were performed for more than 4 hours at constant feed concentration (i.e., both permeate 

and reject were returned back to the feed tank) using AMD II (i.e., synthetic solution). Figure 5.7 

shows that NF90 achieved > 97% rejection of all ions with sulfate rejection above 99%. On the 

other hand, NF270 membrane achieved about 96% sulfate rejection, 91 – 94% rejection of the 

divalent cations and less than 70% rejection of monovalent ions. NF90 and NF270 membranes 

have isoelectric point (IEP) of 4.2 and 2.8, respectively [79]. Because these crossflow tests were 

conducted at pH of 5.6  0.1, which is above the IEPs of both these membranes, negative surface 

charge contributed to high sulfate rejection [165, 178, 179]. Along with high sulfate rejection, 

cations would also have to be rejected to balance the electroneutrality on both sides of the 